

## **Medication Administration Record**

**Client:** Benjamin Diaz

**MRN:** 74030974

### **Routine Medication**

Albuterol (i.e., Salbutamol) MDI 1-2 puffs (100 µg -200µg) Q4H

Formoterol Turbohaler 6 mg, I puff BID

Fluticasone, HFA (i.e., Flovent) 2 puffs (50 mcg/actuation)

Prednisone 40 mg daily PO x 5 days

Atorvastatin (i.e., Lipitor) 10 mg PO once daily

Furosemide (i.e., Lasix) 40 mg PO, once daily

Metoprolol (i.e., Lopressor, Betaloc) 25 mg PO BID

Insulin lispro (i.e., Humalog) subcutaneous sliding scale (insulin pen)

Insulin glargine (i.e., Lantus) 10 units subcutaneous at HS

Metformin (i.e., Fortamet) 1000 mg PO BID

Amoxicillin (i.e., Amoxil) 500 mg PO TID

Enoxaparin subcutaneous injection 40mg

Oxygen therapy: begin 1-2 L/min. via nasal prongs/specs until saturations are between 88-92%

### **PRN Medications**

Albuterol (i.e., Salbutamol) MDI 1-2 puffs (100 µg -200µg) Q4H

Hypoglycemia order PO (5 packets of sugar in water/orange juice)

Lorazepam (i.e., Ativan) 1 mg PO PRN Q12H

Senna (i.e., Senokot) 8.6 to 17.2mg PO PRN (hospital policy)

Acetaminophen (i.e., Tylenol) 500 - 1000 mg PO PRN every 6 hours to a maximum of 4g per day